
®
Aluminum Athletic Equipment

1000 Enterprise Drive, Royersford, PA 19468
 Toll Free: (800) 523-5471  Fax: (610) 825-2378

www.myAAEworld.com

RJS
Regulation High Jump Standards



ARP

DATE:CATEGORY:

CAD FILE:                       DWN. BY:

MODEL:

NOTE:

DESCRIPTION:

CCopyright     2012 Aluminum Athletic Equipment Co.

D

C

B

A

6 5 4 3 2 1

D

C

B

A

8 7 6 5 4 3 2 1

®
Aluminum Athletic Equipment

1000 Enterprise Drive, Royersford, PA 19468
 Toll Free: (800) 523-5471  Fax: (610) 825-2378

www.myAAEworld.com

12'-0" (Min.)

Crossbar
12'-0" - 14'-10"

2'-0" - 7'-6"
Adjusts from

16'-0" Min. (High Jump Pad)

32"

92"

2 3/4"

High Jump Pad
(Sold Separately)

English and Metric 
scales measure 
jumps from 2'-8" 
(0.81m) to 7'-6" 
(2.29m) Crossbar

(Sold Separately)

RJS CAD Packet

01/31/12RJS

Regulation High Jump Standards

CUSTOMER

RJS - Specifications

DWG. NO.

RJS-C-001

RJS - Regulation High Jump Standards
Specifications



ARP

DATE:CATEGORY:

CAD FILE:                       DWN. BY:

MODEL:

NOTE:

DESCRIPTION:

CCopyright     2012 Aluminum Athletic Equipment Co.

D

C

B

A

6 5 4 3 2 1

D

C

B

A

8 7 6 5 4 3 2 1

®
Aluminum Athletic Equipment

1000 Enterprise Drive, Royersford, PA 19468
 Toll Free: (800) 523-5471  Fax: (610) 825-2378

www.myAAEworld.com

A

1

2

4

9

3

DETAIL A 
SCALE 1 : 3

10

8

11

13

12

14

7

6

5

RJS - Regulation High Jump Standards
Assembly

RJS CAD Packet

01/31/12RJS

Regulation High Jump Standards

CUSTOMER

RJS - Assembly

DWG. NO.

RJS-C-002



RJS 
REGULATION HIGH JUMP STANDARD 

PARTS LIST & ASSEMBLY INSTRUCTIONS  
 
Pt.# Item Description Qty.

1 C-Channel 1-5/8" x 2" x 90" long, Aluminum "box-end" channel, 
6063T6 

2 

2 Base Steel base 2 

3 End Cap 1-1/2" x 2" black plastic cap 2 

4 Bolt  1/4"-20 x 1" hex bolt, stainless steel 8 

5 Axle 3/8" dia. x 1-1/2" long shoulder screw, stainless steel, 
5/16” dia. thread size 

4 

6 Wheel #4 - 2" dia. rubber wheel, 3/8" bore 4 

7 Nut 5/16" thin nylon-insert lock nut 4 

8 Knob Knurled plastic knob, 1-7/8" x 1", 

5/16"-18 thread 

2 

9 Nut 1/4"-20 wiz-lock nut, stainless steel 12 

10 Bolt 1/4"-20 x 1-3/4" R.H. machine screw, stainless steel 4 

11 Cap Nut 5/16"-18, nylon insert locking cap nut 2 

12 Slider UHMW slider, 4" long 2 

13 Slider Body Cast aluminum slider, custom 2 

14 Decal Decal, 4'-0" - 7'-0", 1/4" increments, pressure-sensitive, 
black on clear 

2* 

 
* 1 RH, 1 LH Required 
 
ASSEMBLY 
 
1. Assemble High Jump Standard (Item No. 1) to steel base (Item No. 2) with 1/4"-20 

bolts and nuts (Item Nos. 4 & 9). Tighten bolts securely. Repeat for other standard.
 
2. Place the standards so they face each other (as if they were being placed in front of 

the High Jump pit). Install axle/wheel assembly (Item Nos. 5, 6, & 7) into 1/4" hole 
in steel base toward the outside of the pit. (The side where the adjustment knob 
is. For illustration, see Dwg. No. RJS-C-002). Repeat for the other wheel. 

 
 
K:\AAE Data\Product Instructions & Parts Lists\Track & Field\RJS Assembly Instructions.doc 
Copyright © 2012 Aluminum Athletic Equipment Co. 


	000 RJS
	Drawing View1

	001 Specifications
	Drawing View5

	002 Assembly
	Drawing View6
	Detail View A (1 : 3)
	Detail View B (1 : 4)


